pepartmentof  State Pollutant Discharge Elimination System

Environmental

conservation  (SPDES) DISCHARGE PERMIT

NEW
YORK
STATE

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0023639
Discharge Class (CL): 07 DEC Number: 8-1838-00002/00001
Toxic Class (TX): N Effective Date (EDP): EDP
Major-Sub Drainage Basin: 03 -01 Expiration Date (ExDP): ExDP
Water Index Number: (2)NT 13828 |iem No.: 847 - 690

Modification Dates (EDPM):
Compact Area: JC

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)

PERMITTEE NAME AND ADDRESS

Name: Village of Oakfield 1A
[...]
The permittee shall submit an Annual Flow Certification form each year in
accordance with 750-2.9(C)(4). The form shall be attached to the February DMR
or submitted through nForm.

February DMR
(March 28t)

001

MERCURY - CONDITIONAL EXCLUSION CERTIFICATION

Permittee must submit a mercury conditional exclusion certification every five
years in order to maintain MMP Type IV status. As part of the certification the
permittee will be required to sample the effluent and measure <12 ng/L.

10/24/2029, and
every 5 years
thereafter

001

TOTAL DISSOLVED SOLIDS MINIMIZATION PROGRAM ANNUAL REPORT
The permittee shall submit an annual status report, in accordance with TDS
Minimization Program for Municipal Facilities on page 8 of this SPDES permit.

2/1/2027 and
each year
thereafter

Unless noted otherwise, the above actions are one-time requirements.

Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part
136, unless other test procedures have been specified in this permit.

More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit,
where analysis is performed by a certifled laboratory or where such analysis is not required to be performed by a
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs.

Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in

this permit.

Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling
carried out during the most recently completed reporting period.

Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues
certificates of approval ?ursuant to section 502 of the Public Health Law shall be conducted by a laboratory which
i

has been issued a certi
York State Department of Health,

nvironmental Laboratory Accreditation Program.

cate of aEprovaI. Inquiries regarding laboratory certification should be directed to the New


https://dec.ny.gov/environmental-protection/water/emerging-contaminants

Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

SPDES Permit Fact Sheet
Village of Oakfield
Village of Oakfield Sewage
Treatment Plant
NY0023639

NEW

vork | Department of

sTATE | Environmental
Conservation

PAGE 1 OF 28



Permittee: Village of Oakfield Date: February 3, 2025 v.1.25
Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar

USEPA Non-Major/Class 07 Municipal Full Technical Review

Contents

SUMMAry Of PermMit ChaNQES .....uuuii i e e e e e e e e et e e e e e e e e e eereaaa e eeeeeees 3

AAMINISTTATIVE HISTOTY ...t e e e e s e et e e e e e s e r e e e e e e e e e nnaneees 3

= (o | 1028 Y 0 1 1 =4[] o I 4
SIEE OVEIVIEW ...t s 6
ENfOrCEMENT HISTONY ...t e e e e e e e e e s e as 7
Y [ aTo I = [V T=T 0 A @ TN = 1] APPSR 7
Interstate Water Pollution Control AQENCIES...........uuiiiiiiiiiiiiiii e 7

Receiving Water INformation...............cco 8
Impaired Waterbody INfOrMatioN ............ooiiiiiiiiiii e 9
Critical Receiving Water Data & MiXiNg ZONE ........uuuueeeises s e 9

Permit REQUITEIMENTS .......iiiiiiiieeei ittt e e e e e e e e e e e e e et e e e e e e e r e e e e e e e e e annnnees 9
N g o = (o 21 T L] o 9
The limitations contained in the permit are at least as stringent as the previous permit limits
and there are no instances of DACKSIIAING. .......ooiiiiiiiii e 9
ANtidegradation ... 9
Discharge Notification ACt REQUIFEMENTS ........cooiiiiiiiiiiiieeeee e 10
Y= o U 10
Schedule of COMPHANCE ... 10
Emerging Contaminant MONItONING ..........veviiiiieiiiiiiiiiiieeeeeeeeeeeeeeee e e e e e e e e eeeeeeeeereeeeeeeeeeerreeeeeeeeeees 10
Schedule of Additional SUDMITTAIS ............uueiiiiiiii e eeennnes 11

OUTFALL AND RECEIVING WATER SUMMARY TABLE ...t 12

POLLUTANT SUMMARY TABLE ..ot eaa s 12
(@ 0y =1 0 1 SRR 12

Appendix: Regulatory and Technical Basis of Permit Authorizations .............cccccceveiiiiiiennnne 23
R LYo [U1 = (0] A R L= =T (=] g o = 23
Outfall and Receiving Water INfOrmation.............cooiiiiiiiiiiiiie e 23
Interstate Water Pollution Control AQENCIES......cii e e e e e eeaaae 24
Y T = [ T=T 0 A TN =11 P 24
PermMit REQUITEIMENTS ...ttt e e et e e e e e e s r et e e e e e e s b e e e e aeeas 24

PAGE 2 OF 28



Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

Summary of Permit Changes

A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted
for the Village of Oakfield Sewage Treatment Plant. The changes to the permit are summarized
below:

e Updated stream classification from Class D to Class C in accordance with 6 NYCRR 847-
690. This is an intermittent stream with a flow less than 0.1 cfs. It flows into a ponded
waterbody.

¢ Reduced the plant design flow from 0.5 MGD to 0.34 MGD because secondary treatment
design capacity is limited to 0.34 MGD.

Changed limit for pH from 6.0 - 9.0 to 6.5 — 8.5.

e Added phosphorus limits with a compliance schedule to achieve effluent limits and added
an interim effluent limit to monitor Phosphorus. Phosphorus removal will add 8 pts. to the
plant score for a total of 69 points, remaining a Grade 3A in accordance with 6 NYCRR
650.3.

¢ Ammonia limits were reduced and are seasonal limits now. Converted Ammonia (as NHs)
to Ammonia (as N).

e Added Quarterly Nitrite monitoring

¢ Added the following requirements in a new Schedule of Submittals:

o Emerging Contaminant Short-Term Monitoring Program

o Mercury Minimization Program Annual Status Report (maintained onsite), and re-
certification of the exclusion every five years

o Annual Flow Certification form

o Total Dissolved Solids Minimization Program (TDS MP) Annual Status Report

e Added a Quarterly Total Dissolved Solids limit with a compliance schedule and an interim
limit to monitor because they will not be able to meet the limit right away and will need
time to track down sources.

e Removed the WET-1 outfall limits because the high flow auxiliary train (microscreen
bypass) receives preliminary treatment and primary treatment from the microscreen,
bypasses secondary and tertiary treatment, and then recombines with plant effluent in the
manhole ahead of UV disinfection. Combined flows are disinfected and discharged from
the same outfall (001).

¢ Added Best Management Practices and Requirements applicable to the wet weather
bypass (Microscreen).

e Added TDS Minimization Program for Municipal Facilities

This fact sheet summarizes the information used to determine the effluent limitations
(limits) and other conditions contained in the permit. General background information
including the regulatory basis for the effluent limitations and other conditions are in the
Appendix linked throughout this fact sheet.

Administrative History

12/1/1990 The last full technical review was performed and the SPDES permit became
effective with a new five-year term and expiration date of 12/1/1995. The 1990
permit, along with all subsequent modifications,has formed the basis of this permit.

The permit was administratively renewed in 1995, 2000, 2005, 2010 and again in
2015. The current permit administrative renewal is effective until 11/30/2020.

PAGE 3 OF 28



Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

12/1/2020 The current permit was allowed to stay in effect pursuant to SAPA?.

1/1/2018 Permit was modified to include Disinfection requirements and Low-priority Mercury
minimization program language.

5/9/2024 DEC issued a Request for Information (RFI) to modify and renew the SPDES
permit due to the facility’s EBPS score?. At the time of the RFI, the facility had an
EBPS score of 332 and ranking of 1.

10/24/2024  The Village of Oakfield submitted a NY-2A permit application.

The Notice of Complete Application, published in the Environmental Notice Bulletin and
newspapers, contains information on the public notice process.

Facility Information

This facility is a publicly owned treatment works that receives flow from domestic users, with
effluent consisting of treated sanitary. The collection system consists of separate sewers. The
facility does not have any significant industrial users (SIUs).

The current 0.5 MGD permitted design flow was based on having the microscreen bypass for wet
weather events, actual design treatment capacity (based on secondary treatment design capacity)
for average daily flows is 0.34 MGD. The treatment plant consists of:

¢ Preliminary Treatment: Mechanical bar screen, automatic Pista Grit with screw pump and

chamber

e Primary Treatment: none

e Secondary Treatment: Activated sludge/center clarifier

e Tertiary Treatment: Sand filtration, post aeration

e High flow auxiliary train: microscreen for flows over 0.34 MGD

¢ Disinfection: UV

Sludge is poured to drying beds and hauled to landfill. They also have two reed beds for sludge.
Sludge was removed from bed #2 in 2018.

The primary outfall (Outfall 001) was constructed circa 1989 and consists of approximately 3900
LF of 18” gravity sewer with manholes, running northward from the WWTF to the bank of Dry
Brook (Trib to Oak Orchard Creek). According to a hydraulic analysis performed by Mountain
Engineering, this line has the capacity to handle a peak flow of 3.0 MGD. There is a separate
collection system for stormwater discharge to tributary of Oak Orchard Creek. Outfall 001 is also
used for wet weather flows via the high flow auxiliary train (microscreen). The microscreen has
not been used in the last five years and was only used twice since 2015. In both instances, sample
results were below the current outfall 001 effluent limits. The high flow auxiliary train is controlled
by a manual gate in the secondary influent structure/Parshall Flume (after preliminary treatment).
When the gate is open, excess flow bypasses secondary and tertiary treatment and goes through
the microscreen which acts as primary treatment. Effluent from the microscreen combines with
plant effluent in the manhole ahead of UV disinfection. In that manhole, there are two gates; one

! State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(1)
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS)

PAGE 4 OF 28


https://www.dec.ny.gov/enb/enb.html

Permittee: Village of Oakfield

Facility: Village of Oakfield Sewage Treatment Plant
SPDES Number: NY0023639

USEPA Non-Major/Class 07 Municipal

Date: February 3, 2025 v.1.25

Permit Writer: Michele Vincent

Water Quality Reviewer: Aseem Kumar
Full Technical Review

goes through the UV system and the other gate bypasses the UV system. The operators only
use the bypass when they must work on the UV system, otherwise the gate is closed to the
bypass. Even during winter months, flow goes through the UV system; the bulbs are only turned
on during disinfection season.

The facility is planning the following potential upgrades/improvements:

e Potential expansion of Sewer waste from STAMP. The Village of Oakfield will not accept
any industrial waste from STAMP site. The line will be a force main with an EQ Tank at
the WWTP. The EQ tank should provide screening ahead of it. Anticipated start of project,
running of the force main, is planned for Summer 2025.

e Phosphorus removal/ chemical addition.

¢ Sludge handling facilities (addition of a press) (no anticipated date, this is a potential

upgrade in the future)

Process Flow Diagram:

LE

4

1

{

4
sann

i

T f 1 EFFLUENT REAERATION

4 4 AND BACKWASH RESERVOIR

DEEP BED FILTERS
4 ‘ +

4
BACKWASH STORAGE
TANK

P
EFFLUENT REAERATION

T T T
i 1 ANDBACKWASHRESERVOIR
DEEP BED FILTERS

- - - T ¥ 08w - T ¥

The facility accepts wastewater from the following municipalities:

NEW

+ - ULTRA-VIOLET
NEW UV DISINFECTION

DISTRIBUTION

BOX

Municipality POSS # or SPDES #

Collection System

Village of Oakfield NY0023639

Separate

PAGE 5 OF 28




Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

Site Overview

Outfall 001 43° 04'47.82"N,
Trib. of Oak Orchard Creek, 78°15'51.48"W
Class C

MaltbyiRd MaltbysRd

i

r4
-0
o
v
st
o
o
A

Farnsworth/Ave

1S/ 1480 diN

28 Village of Oakfield WWTP

<

o L] ’ -

. - - 4t ] )

DrakeiSt Drake:St; 1262} DrakeiStreet;Rd
- P .

AOakfield o w& =

L

4

}Si1e3adiN

CoelAVe

PAGE 6 OF 28



Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

Village of Oakfield WWTP

Enforcement History
Compliance and enforcement information can be found on the EPA’s Enforcement and
Compliance History Online (ECHO) website.

Existing Effluent Quality

The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The
existing effluent quality was determined from Discharge Monitoring Reports and the application
submitted by the permittee for the period 1/1/2020 to 11/30/2024.

Interstate Water Pollution Control Agencies
Outfall(s) 001 is located within the Great Lakes watershed and International Joint Commission
(IJC) compact area which places additional requirements in the SPDES permit. Appendix Link

PAGE 7 OF 28


https://echo.epa.gov/
https://echo.epa.gov/

Permittee: Village of Oakfield Date: February 3, 2025 v.1.25

Facility: Village of Oakfield Sewage Treatment Plant  Permit Writer: Michele Vincent

SPDES Number: NY0023639 Water Quality Reviewer: Aseem Kumar
USEPA Non-Major/Class 07 Municipal Full Technical Review

Receiving Water Information
The facility discharges via the following outfalls:

O;ga" SIC Code Wastewater Type Receiving Water
001 4952 Treated Sanitary Sewage | Dry Brook (Trib of Oak Orchard), Class C

Reach Description: The outfall is approximately 0.7 miles north of the WWTP (0.1 miles North
of Maltby Rd.), where it discharges to Dry Brook (reg 847-690), a tributary of Oak Orchard Creek,
Class C. The Dry Brook stream is with a standard of C per with 6 NYCRR 847-690. This is an
intermittent stream with a flow less than 0.1 cfs. It flows into a Great Lake. Approximately 1.76
miles upstream of the outfall it converges with an unnamed tributary, Class C (Reg. 847-691),
and 2.3 miles upstream of the outfall, U.S. Gypsum Co. (NY0001562) discharges to the same
tributary as the Village of Oakfield STP, Class C (Reg. 847-690). Approximately 0.18 miles
downstream of the outfall, the tributary converges with another unnamed tributary, Class C (Reg.
847-688). Approx. 0.68 miles downstream of the outfall, another unnamed tributary, Class C
(Reg. 847-689) converges with the stream. Approx. 1.08 miles downstream from the outfall it
converges with an unnamed tributary, Class C (Reg. 847-689). Approx. 1.81 miles downstream it
converges with an unnamed tributary, Class C (Reg. 847-689). Approximately 2.2 miles
downstream where it crosses Lockport Rd., is a RIBS station (03-ORCH_T28-2.1).

o ﬂ Maltby Rd., Oakfield, NY X | Q -
J -
ults for L S .4’“’

' i
= b :
! RIBS‘ & sti0akfield